

Substans	Rekommenderad startdos ² Depression vuxna	ca t _½ (timmar)	Maxdos ² Depression vuxna	Lägsta effektiva dos ⁴ Depression vuxna	Ekvivalenta doser ³
Agomelatin	25 mg	1-2 ¹	50 mg	25 mg/dag	53 mg
Amitriptylin	25 mg x 3	Mo*: 9-25 ¹ ; Me*: 19-96 ¹	150 mg (225-300) mg	Oklart, minst 75-100 mg/dag, förmodligen 125 mg/dag	122 mg
Bupropion	150 mg	Mo*: 20 ² ; Me*: 33-37 ²	300 mg	150 mg/dag	349 mg
Citalopram	20 mg	33 ¹	40 mg	20 mg/dag	-
Duloxetin	60 mg	12 ¹	120 mg	60 mg/dag	-
Escitalopram	10 mg	30 ¹	20 mg	10 mg/dag	18 mg
Fluoxetin	20 mg	Mo*:96-144 ¹ ; Me*:96-384 ¹	60 mg	20 mg/dag	40 mg
Fluvoxamin	50-100 mg	17 - 22 ¹	300 mg (> 150 mg uppdelat på 2-3 doser)	50 mg/dag	143 mg
Klomipramin	25-50 mg	Mo*: 12-36 ¹ ; Me*: 36 ¹	150 mg	Oklart, minst 75-100 mg/dag, förmodligen 125 mg/dag	116 mg
Maprotilin	25-75 mg	27-58 ²	150 mg	-	118 mg
Mianserin	30-40 mg	10-20 ¹	90 mg	-	101 mg
Mirtazapin	15-30 mg	Mo*: 20-40 ¹ ; Me*: 25 ¹	45 mg	30 mg/dag	51 mg
Moklobemid	300 mg (uppdelad på 2-3 doser)	2-4 ¹	600 mg	300 mg/dag	575 mg
Nortriptylin	25 mg x 3	15-39 ¹	150 mg	Oklart, minst 75-100 mg/dag, förmodligen 125 mg/dag	101 mg
Paroxetin	20 mg	24 ¹	50 mg	20 mg/dag	34 mg
Reboxetin	8 mg (uppdelad på 2 doser)	13 ¹	12 mg	8 mg/dag	12 mg
Sertralin	50 mg	26 ¹	200 mg	50 mg/dag	99 mg
Venlafaxin	75 mg	Mo*: 5 ¹ ; Me*: 11 ¹	375 mg	75 mg/dag	149 mg
Vortioxetin	10 mg	66 ¹	20 mg	10 mg/dag	-

* Mo: modersubstans

* Me: metabolit

1. Maudsley prescribing guidelines 12th edition
2. FASS
3. Hayasaka Y et al. Dose equivalents of antidepressants: Evidence-based recommendations from randomized controlled trials. J of Affective disorders. 2015; 180;179–184.
4. Maudsley prescribing guidelines 14th edition